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BN E
A% B X 1537/ 3 5
#5R NA WA B E 2
#£68 Bilateral Mammography #73%: SNLD (optinal)
Ultrasonography of breast
athology review

# 67 Tamoxifen 10 years for ER(+)(Level 2B) 1437 ¢ Hormone therapy 5-10 years (Level 2B)
Physical examination every 6 months Physical examination every 6 months
Mammography and/or Ultrasonography Mammography and/or Ultrasonography
every 6 months for 2 years then every 12 months every 6-12 months for 2 years then every 12 months

®TR Diagnosis ~ Primery treatment #3g:T1-2N(+)M0 & Neoadjuvant CT

£78H Work up: Ultrasonography of liver #r3g: /Abd CT(OPTIONAL)

¥8H iagnosis ~ Work up: #73.T3-AN(+)MO &/Abd CT(OPTIONAL)

%9R Ultrasonography of livet/Abd CT(optional) LIS

%97 ammography 537 ¢ Mammography(OPTIONAL)

11 7 \IORT Patient selection criteria (% #f 4): 1437 * Unicentric only+ Clinical size <3c¢m - Negative surgical
Age =50 ~ Unicentric only ~ Clinical size <3¢m » Negative | margin ~ pNO (Sentinel lymph node evaluation or Axillary
surgical margin ~ pNO (Sentinel lymph node evaluation or lymph node dissection)

Axillary lymph node dissection)
#£18 7 NA #3¢ : Caboplantin 6mg Q3W.
#2087 NA #3% © Lapatinib + Tykerb
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M A Fl o5 A ER R PR 2 %3, (ER+PR+) RI R A ARG HRFHEMIMEHE T5~80% ; xR % ER %
RAK PR &3 (ER+PR-) > RIG R4 5 25~30% ; # R K PR £3HR%% ER %3 (ER-PR+) - 8% 4 40~45% ;
Prif g3 AR (ER-PR-) > A 10% 2 A T2 5| 4EM -
P b i Bk E A ¢ {54 AT ~ Stage IV » consider  bilateral oophorectomy.
MARBHBRE ZHRBET > ANEAWS X Z 0 EE L EMmiA %2 ER KPR BB RS2 B2 H K e
TR R -
(e ) ZUI% & M AT 676
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Neoadjuvant Regimens &% & &4

1. Stage II - Stage I and Fulfills criteria for breast conserving surgery.
2. Locally advanced and inflammatory breast cancer.

3. Triple negative ~ luminal B~ Her-2 type early breast cancer

LEWREZ 44
l. LE#D =40 R
2. JLEM T, T <45 &
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DIAGNOSIS | WORK-UP PRIMARY TREATMENT FOLLOW-UP

[Yearly physical examination
[Yearly mammography and/or
ultrasonography of breast if
observation is chosen after excision

b,

bular bservation after wide excision
carcinoma in sitn

. [Wide excision alone
gtls’Ng’MO ilateral 'Van Nuys Score4-6
age
& ammography Unicentric (Level 2B)
ltrasonography > . : -
f breast negative . »Wide excision+radiotherapy ormone therapy 5-10 years
. resection margins (Level 2B)
athology review as recommended by NSABP . o
. Nuvs S 79 hysical examination every 6 months
Duc[‘.al . SNLD (optinal) X?;v eluzyIS;) core’- Mammography and/or Ultrasonography
carcinoma in situ : i every 6-12 months for 2 years then every 12
ulticentric onths
Tis,NO,MO ide spread Total mastectomy
Stage0 iffuse »H*SLNB dissection
icrocalcifications tReconstructive surgery
ositive resection margins an Nuys Score10-12
(Level 2B)
ew Van Nuys Prognostic Index Scoring System
[Score 1 2 3
Size =15mm 16-40mm =40mm
HMargin =10mm 1-9mm <1mm
Pathologic Non-high grade; Non-high grade | High grade with T T LT LT I R PP T LT P DT PP TP -
Classification | w/o necrosis with necrosis OF W/0 necrosis EPathologic status of ER ~ PR - Herb-2 Score please see page 7 :
Age >60 40-60 <40 >i< refer to page * principle of radiation therapy
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| DIAGNOSIS | WORK-UP PRIMARY TREATMENT ADJUVANT THERAPY | FOLLOW-Up ]
INode (-) If T>0.5¢cm,
~>Partial resection or i Favorable iRT ER/PR(+)= *H R Her2/nelf
—>Total mastectomy _ fhistology p(Level > »| 3+, consider
( +Reconstructive “land 2B)/IORT ER/PR(—)—>*F/U Herceptin(

surgery *lower risk °BCS 7 Y b %)

ggg CAL5-30m ;unfavorable

T1-2,NO,MO 0 OOPTIONAL . histology
plLiver function test >
> and e C/T RT for BCS

Chest X-ray > Average/

[Bilateral Mammography %‘e(i) 've zfge

Ultrasonography of - “ALND and High risk .

breast —>Partial resection ER/PR{ + )Her2( —)—»*H

Pathology review \L-)Total mastectomy Cllllemotgfl:)rapy ER/PR( -+ )Her2( +)—»*H/°T

Ultrasonography of - (Level 1) bliowed by ER/PR(—)Her2( —)—»* F/U

T1-2,N(0),M0 liver/Abd CTopmionan) eoadjuvant tReconstruction RT " R /PR(—)H 2(+)—>':"T
Bone scanoprionar; CT surgery (Level 3) ( ) er ( )
o ey oo
E{, FiU : Follow UP ::ONode positive © exclude micrometastasis( < 2mm)
grere ety éPhysicaI examination : -t Low risk :
{Footnote ER andfor PR ( + ) and Her-2(-) and all of the

§- SLN : Sentinel Lymph Node

g* SLND : Sentinel Lymph Node dissection
E* SLNB : Sentinel Lymph Node Biopsy
§-:-ALND : Axillary Lymph Node Dissection
E-RT : Radiotherapy

§® BCS : Breast conserring surgery

EOH : Hormone Therapy

1T : Target Therapy

EGCT : Chemotherapy

gevery 3 months for 2 years,every 6 months for 3
gyears.then every 12 months.

;Mammography and/or ultrasonography of breast,
§and chest x-ray every 12 months

iCBC,blood cheristries, CEA and/or CA15-3every 3-
gﬁmonths for 3 years then every B-12 months.
EBone scan {Optional)n

§Abdominal Ultrasound(Optional)

EWomen on tamoxifen : GYN examination every 12
Emonths.

----------------------------------------------------------

Hfollowing features : Gradel ,and pT sizeS Zcm, LVI(-)
gand agez 35 :
# Favorable histology :

gmedullary.mucinous.papilla ry,tubular carcinoma

éea Averagerhigh risk :

§ER and/or PR {+) and at least one of the following
Efeature : Grade II-l, or pT size > 2cm or age < 35

{ER and PR ( - ), Her2/neu 3+

..........................................................
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DIAGNOSIS

WORK-UP

PRIMARY TREATMENT

ADJUVANT THERAPY

13-4

CBC
CEA,CA15-3oprionar)
Liver function test
Chest X-ray

b4

INO,MO

13-4
N(+),M0

ilateral

ammography

ltrasonography of
reast(Level 2B)
athology review
Itrasonography of
iver/

bd CT(optional)
ONE SCAN(OPTIONAL)
ET(nplional)

hest CT(optional)

“ALND

Neoadjuvant

*SLND

before® C/T surgery

v

_[ER/PR( +)Her2(—)— *H

Partial/Total
°C/T . [Mastectomy

"[Reconstruction

°C/T followed by
"RT

" |ER/PR( - )Her2(+)—> *H/*T

ER/PR(—)Her2(—)—» *F/U

[ER/PR(—)Her2( +)—» °T

FOLLOW-UP
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RECURRENCE WORK-UP

STATUS

SALVAGE TREATMENT

]Biopsy documentation of
first recurrence if possible
ER/PR/HER-2 study of the
tumor if

ER/PR status unknown
CBC

Blood chemistry CEA and
CA15-3

'Whole body bone scan
Chest X-ray

CT scan of chest for

locoregional recurrence
OPTIONAL}

CT scan or MRI of
symptomatic areasorrionar)
Mammographyornonary
PEToprionas;

Locoregional recurrence alone

rlPost breast-conserving surgery alone

Salvage mastectomy+systemic therapytradiotherapy

Post breast-conserving surgery+radiotherapy

»Salvage mastectomy+systemic therapy

A

<
N

0st mastectomy

Surgical resection if possible+ radiotherapy+systemic therapy

Y

ost mastectomy+radiotherapy

Surgical excision if possible+ systemic therapy+radiotherapy

A 4

Systemic recurrence

/ER/PR negative or symptomatic visceral
visceral metastases

Chemotherapy until progressive disease

ER/PR positive with bone/soft tissure and
asymptomatic visceral metastasis

MSupportive care only for patients who fail to respond 3
sequential regimens

Isolated liver,brain or lung metastasis
(impending)pathologic fracture,spinal cord

v

AN

compression,and pericardial effusion

Multiple brain metastasis,impending
pathologic fracture,spinal cord compression
severe bone pain

\UPleural effusion,pericardial effusion and
[eptomeningeal metastasis

A 4

Prior Tamoxifen * Megace or aromatase inhibitor or LHRH
agonist or oophorectomy

(1) Hormone responsive : additional hormone therapy
(2) Hormone unresponsive : chemotherapy

INo prior Tamoxifen : Tamoxifen

Hormone responsive - additional hormone therapy
Hormone unresponsive : chemotherapy

7 [Indications for surgery -~ palliative radiotherapy -

regional treatment




LIS 4s T Clinical Guideline 2015 version 7.0

Q)erChung Shan Medical University Hospital

BASIC REQUIREMENTS OF PATHOLOGY EXAMINATION
Excision biopsy with no prior suspicion for malignancy

*Exact tumor size and type of tumor
*Tumor histological and/or nuclear grade
*Margin status (exact distance in mm)
*Status of lymphovascular permeation
*ER/PR /Her-2 study

Ductal carcinoma in situ with wide excision only

*Nuclear grade

«Status of tumor necrosis

*Tumor size

*Margin status (exact distance in mm)
*ER/PR /Her-2 study

Invasive carcinoma with wide excision and axillary lymph node dissection or modified radical mastectomy

*Exact tumor size and type of tumor

*Tumor histological and/or nuclear grade

*Margin status (exact distance in mm)

*Status of multifocality and multicentricity
*Presence of DCIS present within the invasive tumor

*Presence of DCIS outside the main tumor
*Status of peritumoral LVI (defined as one high power distance from the general contours of the main tumor)
*Number of involved and total axillary lymph nodes with the largest size recorded, total number of axillary nodes examined should not be less than 10.

*If any involvement of skin
*ER/PR /Her-2 study

10
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B

NSABP : National Surgical Adjuvant Breast and Bowel Project
TAC * Taxotere +Adriamycin+Cyclophosphamide

LVI © Lymphatic-vascular space invasion

ECS ' Extracapsular spread of axillary LLNs

Pathologic status of ER,PR and HER-2/new
Pathologic status of ER,PR and HER-2/new

Kok L AEFTIRAE % 3 %A ER ~ PR & HER-2 &9 3 &4k %
kHIE L fETH RIS B A ER PR %

IORT Patient selection criteria (e

Unicentric only ~ Clinical size <3cm ~ Negative surgical margin -

pNO (Sentinel lymph node evaluation or Axillary lymph node dissection)

Clinical Guideline 2015 version 7.0

11
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Principles of radiation therapy:
Indication of breast/chest wall RT :

1.early stage breast cancer s/p BCS ; DCIS s/p lumpectomy with moderate risk
eTarget * breast tissue with/without IMN & SCN

eDose Design : 45~50Gy / 25-28 Fxs
eboost tumor bed 10-16Gy/5-8Fxs if high risk for recurrence ( young age, N+, LVI+, close margin)

2.locally advanced stage s/p neoadjuvant chemotherapy followed by BCS
eTarget : breast tissue + chest wall & SCN +/- IMN
eDose Design : 45~50Gy / 25-28 Fxs then boost tumor bed 10-16Gy/5-8Fxs

3.ocally advanced stage (tumor>5cm) or positive surgical lymphnodes(=4orl-3*)with patient had 3 risk factor ( nuclear grade

2013,LVI{+),ECS(+),tumor > 2cm(T2),age < 40y,ER(- } )
eTarget : chest wall + SCN + IMN
eDose Design @ 45~50Gy / 25-28 Fxs then boost tumor bed 10-16Gy/5-8Fxs

Indication of Axillary region RT
1.cN+ without axillary lymph node dissection / sentinel lymph node sampling

eTarget : Level [, I1, 1II axillary lymph nodes
eDose Design © 45~50Gy / 25-28 Fxs
B EARE
eEarly stage breast cancer : Stage I, II
eLocally advanced breast cancer : Stage III, IV
oDCIS s/p lumpectomy with moderate risk : New Van Nuys Prognostic Index Scoring System =7
eDCIS : Ductal carcinoma in situ
oBCS : Breast-conservative surgery
oSCN ! supra-clavicular lymph nodes
oIMN : internal mammary lymph nodes

12



S
@'Chung Shan Medical University Hospital iﬁ %\&‘ # !H: g] Clinical Guideline 2015 version 7.0

Neoadjuvant /Adjuvant chemotherapy

AC

Doxorubicin 60 mg/m?2 iv dl
Cyclophosphamide 600 mg/m2 iv d1
Q3w x 4 cycles

Muss HB et al. Standard chemotherapy (CMF or AC) versus capecitabine in early-stage breast cancer (BC) patients agec 65 or older: results
of CALGB/CTSU 49907. 2008 ASCO annual meeting, Abstract S07 .

Fisher, B et al. Treatment of axillary lymph node-negative, estrogen receptor-negative breast cancer: updated findings from National Surgical
Adjuvant Breast and Bowel Project clinical trials. J Natl Cancer Inst 2004; 96:1823 .

EC
Epirubicin 75 - 100 mg/m?2 iv dl
Cyclophosphamide 600 mg/m2 iv dl

Q3w x 4 cycles

Piccart MJ et al. Phase III trial comparing two dose levels of epirubicin combined with cyclophosphamide with cyclophosphamide,
methotrexale, and fluorouracil in node-positive breast cancer. J Clin Oncol.2001; 19:3103.

TC

Docetaxel 60 - 100 mg/m2 iv di
Cyclophosphamide ‘ 600 mg/m2 iv di
Q3w x 4 cycles

Jones SE ct al. Phase Il trial comparing doxorubicin plus cyclophosphamide with docetaxel plus cyclophosphamide as adjuvant therapy for
operable breast cancer. J Clin Oncol 2006; 24:5381.

13
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CMF po

Cyclophosphamide 100 mg/m2/d po d1-14

Methotrexate 40 mg/m2 iv d1, 8

5-FU 600 mg/m?2 iv dl, 8

Q4w x 6 cycles

Muss HB et al. Standard chemotherapy (CMF or AC) versus capecitabine in early-stage breast cancer (BC) patients agec 65 or older: results
of CALGB/CTSU 49907. 2008 ASCO annual meeting. Abstract 507.

CMFiv

Cyclophosphamide 600 mg/m2 iv d1
Methotrexate 40 mg/m?2 iv di
5-FU 600 mg/m?2 iv dl

Q3w x 6 cycles
Weiss RB et al. Adjuvant chemotherapy after conservative surgery plus irradiation versus modified radical mastectomy. Analysis of drug

dosing and toxicity. Am J Med 1987; 83:455.

FAC

5-FU 500 mg/m?2 iv dil
Doxorubicin 50 mg/m?2 iv |
Cyclophosphamide 500 mg/m?2 iv di
Q3w x 6 cycles

Martin M et al, Doxorubicin in combination with fluorouracil and cyclophosphamide (i.v. FAC regimen d1, 21) versus methotrexate in
combination with fluorouracil and cyclophosphamide (i.v. CMF regimen d1, 21) as adjuvant chemotherapy for operable breast cancer: a study

by the GEICAM group. Ann Oncol 2003; 14:833.
14
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FEC

5-FU 500 - 600 mg/m2 iv dl
Epirubicin 50 - 100 mg/m?2 iv dl
Cyclophosphamide 500 - 600 mg/m?2 iv di
Q3w x 6 cycles

Bonneterre I et al, Epirubicin increase long term survival in adjuvant chemotherapy of patients with poor prognosis, node positive, early
breast cancer; 10 years follow up results of the French Adjuvant Study Group 05 randomized trial. J Clin Oncol 2005; 23:2686.

AC/EC—Paclitaxel Qw (or Paclitaxel—-AC/EC)

Paclitaxel 80 mg/m?2 iv dl

Qw x 12 cycles

Sparano JA et al. Weekly paclitaxel in the adjuvant treatment of breast cancer. N Eng J Med 2008; 358:1663.

AC/EC—Docetaxel Q3w {or Docetaxel->AC/EC)

Docetaxel 60-100 mg/m?2 iv dil

Q3w x 4 cycles

Sparano JA et al. Weekly paclitaxel in the adjuvant treatment of breast cancer. N Eng J Med 2008; 358:1663.

15
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TAC

Docetaxel 50 - 75 mg/m?2 iv dl

Doxorubicin 50 mg/m?2 iv dl

Cyclophosphamide 500 mg/m2 iv d1

Q3w x 6 cycles
Martin M et al. Adjuvant docetaxel for node-positive breast cancer. N Eng J Med 2005; 352:2302 .

TEC

Docetaxel 50-75 mg/m?2 iv dl
Epirubicin 50-75 mg/m2 iv d1
Cyclophosphamide 500 mg/m?2 iv d1

Q3w x 6 cycles

P Piedbois et al. Dose-dense adjuvant chemotherapy in node-positive breast cancer: docetaxel followed by epirubicin/cyclophosphamide
(T/EC), or the reverse sequence (EC/T), every 2 weeks, versus docelaxel, epirubicin and cyclophosphamide (TEC) every 3 weeks. AERO BO3

randomized phase II study. Ann Oncol. 2007; 18: 52.

Adjuvant Targeted therapy
Trastuzumab
Trastuzumab can be given after completion of chemotherapy as well » loading dose
8 mg/kg » followed by 6 mg/kg » iv q3w for a total of 1 year.

Trastuzumab 4 mg/kg loading dose followed by 2 mg/kg iv qw during

chemotherapy * then 6 mg/kg iv q3w - for a total of 1 year
Smith I et al. 2-year follow-up of trastuzumab after adjuvant chemotherapy in HER2-positive breast cancer: a randomized controlled trial.

Lancet 2007; 369:29,

16
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Romond EH et al. Trastuzumab plus adjuvant chemotherapy for operable Her2-positive breast cancer. N Eng J Med 2005; 353:1673
Chemotherapy for Metastatic breast cancer

Doxorubicin

Doxorubicin 60-75 mg/m?2 iv dl

Q3w

or

Doxorubicin 20 mg/m2 iv dt

Qw

Chan S et al. Prospective randomized trial of docotaxel versus doxorubicin in patients with metastatic breast cancer. J Clin Oncol

1999;17:2341.
Gasparini G et al. Weekly epirubicin versus doxorubicin as second line therapy in advanced breast cancer. A randomized clinial trial. Am J

Clin Oncol 1991;14:38.

Epirubicin

Epirubicin 60-90 mg/m2 iv dl

Q3w

or

Epirubicin 20 mg/m?2 iv dl

Qw

Bastholt L et al. Dose-response relationship of epirubicin in the treatment of postmenopausal patients with metastatic breast cancer: a
randomized study of epirubicin at four different dose levels performed by the Danish Breast Cancer Cooperative Group. J Clin Oncol

1996;14:1146.
Gasparini G et al. Weekly epirubicin versus doxorubicin as second line therapy in advanced breast cancer. A randomized clinial trial. Am J

Clin Oncol 1991;14:38.
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Liposmal doxorubicin
dl

35- 50 mg/m?2 iv

Q3-4w

O’Bricn ME et al. Reduced cardiotoxicity and comparable efficacy in a phase 11 trial of pegylated liposomal doxorubicin HCL versus
conventional doxorubicin for first line treatment of metastatic breast cancer. Ann Oncol 2004;15:440.

Cisplatin

Cisplatin 75 mg/m2 iv dl

Q3w

Caboplantin

Caboplantin 6 mg/m2 iv d1

Q3w

Silver DP et al. Efficacy of neoadjuvant cisplatin in triple negative breast cancer. J Clin Oncol 2010;28:1145.
Docetaxel

Docetaxel 60-100 mg/m?2 iv dl

Q3w

or

Docetaxel 25 -40 mg/m2 iv dl

Qw

Harvey V et al. Phase III trial of comparing three doses of docetaxel for second-line treatment of advanced breast cancer. J Clin Oncol 2006;
24:4963.

Burstein, HJ et al. Docetaxel administered on a weekly basis for metastatic breast cancer. J Clin Oncol 2000; 18:1212.
Paclitaxel

Paclitaxel 80 mg/m2 iv dl

Qw

Bishop, JF et al, Initial paclitaxel improves outcome compared with CMFP combination chemotherapy as front-line therapy in untreated

metastatic breast cancer. J Clin Oncol 1999; 17:2355.
Seidman AD et al. Randomized phase III trial of weekly compared with every-3-wecks paclitaxel for metastatic breast cancer, with
trastuzumab for all Her-2 overexpressors and random assignment to trastuzumab or not in Her-2 nonoverexpressors: Final results of Cancer
and Leukemia Group B Protocol 9840. J Clin Oncol 2008; 26:1642.
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Gemcitabine

Gemcitabine 800-1200 mg/m?2 iv dl, 8, 15

Q4w

Carmichael, J et al. Advanced breast cancer: a phase II trial with gemcitabine. J Clin Oncol 1995; 13:2731.

Vinorelbine

Vinorelbine 20 - 25 mg/m2 iv ~ 50-80 mg/m?2 po d1,8

Q3w

Gasparini, G et al. Vinorelbine is an active antiproliferative agent in pretreated advanced breast cancer patients: a phase II study. J Clin
Oncol 1994; 12:2094.

Capecitabine

Capecitabine 800 - 1250 mg/m?2 po bid d1-14

Q3w

Fumoleau, P et al. Muiticentre, phase II study evaluating capecitabine monotherapy in patients with anthracycline- and taxane-pretreated
metastatic breast cancer. Eur J Cancer 2004; 40:536.

AC

Doxorubicin 60 mg/m2 iv dl
Cyclophosphamide 600 mg/m2 iv dl
Q3w

Nabholtz JM et al. Docetaxel and doxorubicin compared with doxorubicin and cyclophosphamide as first-line chemotherapy for metastatic
breast cancer: results of a randomized, multicenter, phase I trial. J Clin Oncol 2003;21:968.
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EC

Epirubicin 75 mg/m?2 iv d1
Cyclophosphamide 600 mg/m?2 iv dl
Q3w

Langley RE et al. Phase III trial of epirubicin plus paclitaxel compared with epirubicin plus cyclophosphamide as first-line chemotherapy for
metastatic breast cancer: United Kingdom National Cancer Research Institute Trial ABO1. J Clin Oncol 2005; 23:8322.

Target therapy for Metastatic breast cancer

Trastuzumab +/- Chemotherapy
Trastuzumab 6mg/kg iv over 90 min first wk followed by 2 mg/kg iv over 30 min

q3w

Cobleigh, MA et al. Multinational study of the efficacy and safety of humanized anti-HER2 monoclonal antibody in women who have HER2-
overexpressing metastatic breast cancer that has progressed after chemotherapy for metastatic disease. J Clin Oncol 1999; 17:2639.

Bevacizumab + Chemotherapy

Bevacizumab 10 mg/kg iv dl
Q2w

or

Bevacizumab 15 mg/kg iv dl
Q3w

Miller KD et al. Paclitaxel plus bevacizumab versus paclitaxel alone for metastatic breast cancer. N Eng J Med 2007; 357:2666.
Miles D et al. Randomized, double-blind, placebo-controlled, phase I1I study of bevacizumab (BV) with docetaxel (D) or docetaxel with
placebo (PL) as first-line therapy for patients with locally recurrent or metastatic breast cancer (mBC): AVADO. 2008 ASCO annual meeting.

LBA1011.

Lapatinib + Xeloda

Lapatinib 1250mg

Xeloda 2000mg/m(2) dl-14
Lancet Oncol 2013 Jan;14(1):64-71.d0i:10.1016/51470-2045(12)70432-1 . Epub 2012 Nov.
BEEP
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Bevacizumab 15 mg/kg iv d1

Etoposide 70 mg/m?2/d d2, 3,4

Cisplatin 70 mg/m2 d2

Q3w

Lu YS, et al. Bevacizumab preconditioning followed by etoposide and cisplatin (BEEP) is a highly effective treatment for brain metastases of
breast cancer progressing from radiotherapy — result of a multi-center phase II study, ECC 2013:1878.
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Rinfrette, 2009) -
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